
 

   
   

 

MEMBRANES
MEMBRANES FOR REVERSE OSMOSIS SYSTEMS

V1.0
28/08/2023

Stamp



 

   
   

 

Copyright © 2023 PURIKOR®

Abstract
We appreciate your preference in purchasing our PURIKOR brand reverse osmosis membrane.

With the help of this instruction manual you will be able to carry out a correct installation and keep your
equipment in optimal operation, which is why we recommend that you follow the instructions included
here.

Keep this manual in a safe place for future reference.



 

   
   

 

Table of Contents
1. INSTALLATION AND USE OF THE SYSTEM ......................................................................  4

1.1. INSTALLATION AND DISASSEMBLY .......................................................................  4
[...]
1. Connect the SDI analyzer to the sampling point (do not install the membrane).
2. Open the analyzer valve and flush the system thoroughly for several minutes.
3. Close the analyzer valve and then use blunt forceps to place the 0.45 µm filter membrane on the

filter holder.
4. Confirm that the O-ring is in good condition, place the O-ring on the filter membrane accurately,

and then cover the upper half of the filter membrane fitting and fix it with bolts.
5. Open the valve slightly and slowly loosen 1-2 wing bolts to remove air from the filter membrane

when water flows.
6. Make sure the air is completely discharged and keep the water flow continuous, tighten the valve

again.
7. Open the valve fully and adjust the pressure regulator, until the pressure stays at 0.2 MPa or 30 psi

(if the pressure can't reach 0.2 MPa or 30 psi, then try the current pressure, the pressure can't be
lower at 0.1 MPa or 15 psi).

8. Use a suitable container to collect the water sample and begin recording with a chronometer when
the water enters the container. The time to collect 500 ml of sample water is Ti (seconds).

9. When the sample water flows 15 minutes (including the time to collect the initial water of 500 ml),
use the container to collect 500 ml of sample water again and record the time as Tf.

10. Close the ball valve, loosen the valve on the microporous membrane filter container and remove
the membrane from the filter for storage.

11. Dry the microporous filter and microporous membrane support orifice plate.
Figure 1.4:

Calculation method

15



 

   
   

 

1. If the feed water pressure is 0.2 MPa or 30 psi during measurement, substitute the data obtained
during the measurement process into the following formula to calculate the SDI value: SDI =
[(1-Ti/Tf) * 100] / 15
Where Ti: time required for the first 500 ml sample collection (unit: second) Tf: Time required for the
second 500 ml sample collection (unit: second).

2. When the pressure value cannot reach 0.2 MPa or 30 psi during the measurement process, the
existing pressure value can be used instead, but the measured SDI value must be converted to the
value one under conditions of 0.2 MPa or 30 psi . The method is the following:
%Pp = (1-Ti /Tf) * 100 (%Pp is the blocking index at a non-standard pressure of 0.2 MPa or 30 psi)
SDI = %Pp30 / 15

2.5. SCALE PREVENTION
For salinity in concentrated water less than 1%, the possibility of CaCo3 scale formation can be judged
by the LSIc value.

LSIC = pHC -pHs

Where: pHC is the pH value of the concentrated water; pHs is the pH value when CaCo3 It is saturated.

When LSIc ≥ 0, CaCO3 It will have scale.

Most untreated raw water has an LSI valuec positive. To avoid CaCO3 scaling, measures such as
adding scale inhibitor or resin softening to the feed water of the reverse osmosis system should be
used.

Softening by softener (ion exchange method)

Ion exchange refers to the exchange of ions in a solid ion exchanger with others in a dilute solution
to achieve the purpose of extracting or removing some ions in solution. Ion exchange resin is the
main part of the softening system. In reverse osmosis system, ion exchange resin is generally used
to remove hardness and alkalinity from water and prevent scale formation in reverse osmosis system.
Strong acid cationic resin can be replaced with Na+ ions or remove scale cations with Ca2+, Ba2+ and
Sr2+in water. The saturated resin can be regenerated with salt (NaCl). Proper operating conditions and
timely resin regeneration can effectively eliminate the risk of carbonate and sulfate scale in the system,
and can also reduce TDS in water. But it should be noted that ion exchange can cause changes in the
pH value of the water.

Adding scale inhibitor

Fouling can decrease permeate flow rate and increase salt passage, which can affect the normal
operation of reverse osmosis/nanofiltration systems and shorten membrane life. Scale inhibitor is a
kind of agent that can disperse insoluble inorganic salts in water and prevent or interfere with the
precipitation and formation of scale. They can be used to control carbonate, sulfate and calcium
fluoride scale. In general, there are three different types of scale inhibitors: sodium hexametaphosphate
(SHMP), organophosphonates with compound and mainly environmentally friendly phosphorus-free
PAPEMP. The choice of scale inhibitor can be based on the models recommended by pharmaceutical
manufacturers.

The dose of scale inhibitor: the dose of general water quality is 3-5 ppm (standard solution). It is
recommended that the quality of the recovered water be 8 ppm - 10 ppm. The specific doses should
also be determined according to the static or dynamic scale inhibition experiment of feed water quality
and the scale inhibitor manufacturer's calculation software to ensure the application effect of scale
inhibitor.

16



 

   
   

 

It should be noted that overdose should be avoided, because excessive scale inhibitors are also
membrane contaminants. At the same time, ensure that no significant amounts of cationic polymers
are present when adding an anionic scale inhibitor, otherwise the cationic polyelectrolyte may have
a coordinated precipitation reaction with the negatively charged scale inhibitor and contaminate the
surface of the scale. membrane.

Setting system operating parameters

When the effect of some small-scale systems or anti-scaling measures is not good, the rejection of
insoluble salt in the concentrated water of the systems can be controlled by reducing the recovery rate
of the system, so that the insoluble salt is less than its solubility product and scale will not occur. In
addition, reducing the pH of raw water can achieve the effect of preventing scale.

2.6. CONTROL OF MICROORGANISM INCRUSTATIONS
Microorganisms is a collective term for all tiny organisms that are difficult for people to observe with the
naked eye, including bacteria, viruses, fungi and some algae, etc. They are widely found in various raw
waters. After the raw water flows into the reverse osmosis system and is continuously concentrated, the
nutrients dissolved in the raw water gradually accumulate on the surface of the membrane, creating an
ideal environment for biofilm formation. Microbial metabolites, debris, polysaccharides, etc. They form
colloidal biofilms or mucus, causing fouling and membrane damage. Severe microbial contamination
is difficult to restore system performance by cleaning, and the remaining microorganisms will multiply
rapidly after cleaning, making the system dirty again.

Disinfection

Microbial contamination will seriously affect the performance of membranes, which is mainly due to
the gradual decrease of water flux and gradual increase of operating pressure difference, and the slow
decrease of salt rejection. To avoid microbial contamination, raw water is usually sterilized.

The fungicide can effectively control the growth of microorganisms in the reverse osmosis system by
affecting the growth and division of microorganisms, spore germination, cell expansion, damaging cell
walls and disintegrating cytoplasm.

According to the sterilization mechanism, bactericides can be divided into two categories: oxidizing
and non-oxidizing. Oxidizing bactericides destroy the enzyme system of bacteria with the function of
agenic oxidation to achieve the purpose of sterilization. Common oxidizing bactericides include sodium
hypochlorite, ozone, hydrogen peroxide, etc. Since oxidizing bactericides include sodium hypochlorite,
ozone, hydrogen peroxide, etc.

Since oxidizing bactericides have strong oxidizing properties, reductant such as sodium bisulfite should
be added when the reverse osmosis system is working. Real-time detection is required to ensure that
the feed water does not contain residual chlorine. Non-oxidizing bactericides mainly rely on penetration
into bacteria or after being hydrolyzed in water and form a complex precipitation with some bacterial
components to achieve sterilization effect. Commonly used non-oxidizing bactericides include DBNPA,
isotizolinone, etc.

Oxidant removal

Although oxidant bactericides can inactivate microorganisms quickly and effectively, oxidants can
also destroy the separation layer of membranes and shorten the service life. Therefore, the oxidation-
reduction potential of the feedwater must be closely monitored to ensure that the oxidant in the crude oil
is removed. Special attention to tap water (existence of chlorine), reclaimed water (certain sterilization
step), UF (backwash sterilization, etc.), circulating water (certain oxidizing agents), contaminated
groundwater, surface water, etc. usually removed by reducer. In some small systems, activated carbon
devices can be used to remove oxidants from the water.

Sodium bisulfite

17



 

   
   

 

Sodium bisulfite is the common reducer and bactericide that exists in the membrane protective solution.
Sodium bisulfite can quickly react with oxidants, so as to achieve the function of removing oxidizing
substances in raw water. Generally speaking, we can use 3 mg/L of sodium bisulfite to restore 1 mg/L of
free chlorine.

2.7. PREVENTION OF ORGANIC POLLUTION
Organics with complex chemical properties and chemical composition commonly exist in various waters
and can be found with different types and concentrations, which will directly or indirectly affect the
physical, chemical and biological properties of the water. Once organics enter the reverse osmosis
system, they gradually adhere to the membrane surface as the raw water concentrates, causing the
permeate flow of the reverse osmosis system to attenuate.

Under certain special circumstances, it will cause an irreversible loss of membrane flux. Therefore,
adopt flocculation, ultrafiltration, adsorption and other methods to remove organic matter from the
reverse osmosis system.

Organic contamination is similar to colloid contamination. Alkaline cleaning and other cleaning methods
can be used when cleaning the system. In the application of some reverse osmosis systems for both
water loss and material separation, practical or small tests should be carried out according to each
liquid to determine the restorative ability of the membrane, after the cleaning caused by the organic
contamination and the feasibility of separating the material.

2.8. PREVENTION OF POLLUTION BY IRON, MANGANESE AND OTHER OXIDES
When there is a high content of iron or manganese ions in the pure water (more than 0.05 mg/L),
iron (manganese) contamination may be present in the reverse osmosis system, due to the effect
of chemical properties, frequency of iron contamination is obviously higher than that of manganese
contamination. The main methods to prevent iron contamination are to control the contact between pure
water and air or oxidant, to reduce the pH value of pure water. Generally speaking, we can remove iron
and manganese ions in water through ion exchange, flocculation, advanced oxidation and then filtration,
synchronous oxidation method, etc.

2.9. SUMMARY OF PRETREATMENT OPTIONS

Options
Difficult

dissolved
salts

Iron and
manganese

Microorganism
Organic
material

Oxidizer High SDI Silicate

Flocculation Possible Effective

Scale inhibitors Effective

Ion exchange Effective

System control Effective

MF/UF Possible Effective Effective Effective

Activated
carbon Effective Effective

Restore Effective

Rust
sterilization Effective

Oxidation
Filtration Effective

18



 

   
   

 3. Mesh portafilters

3.1. CLEANING THE REVERSE OSMOSIS SYSTEM
Cleaning tips

Reverse osmosis system cleaning method: Physical and chemical cleaning.

Physical cleaning is a “washing” process. It refers to the use of "low pressure and high flow" water at the
entrance of the membrane concentration channel to remove contaminants and deposits adhering to the
membrane surface. Typical discharge pressure is less than 60 psi (0.4 MPa), flush 8-inch membranes
with feedwater at 7.2 - 12 m3/h, 4 inch membranes with feed water at 1.8 - 2.5 m3/h.

Physical washing will be done frequently. After the reverse osmosis system has been operating for
some time, the reverse osmosis and nanofiltration membranes will become contaminated with mineral
scale, biological matter, colloidal particles, and insoluble organic components.

Deposits accumulate on the membrane surfaces during operation, which will not cause a drop
for normalized permeate flow and normalized salt rejection, separately, or both elements must be
chemically cleaned when the parameters mentioned below occur, physical washing can no longer
restore the performance of reverse osmosis and nanofiltration membrane.

• Normalized permeate flux drops by 10% to 15% or more.
• The normalized pressure difference (between feed pressure and concentrate pressure) increases by

15% or more.
• Normalizing the salt passage increases 10-15% or above.

Physical cleaning is recommended before chemical cleaning.

Confirmation of embedding type

Before chemical cleaning, it is important to determine the type of fouling on the membrane surface. The
best way to determine the type of fouling is to perform chemical analysis of the debris collected on the
SDI test diaphragm to determine the major types of contaminants and then perform specific chemical
cleaning.

In the absence of chemical analysis, according to the determination of SDI, the color and density of the
residue on the flat sheet of the membrane can be measured, and then the fouling can be classified.

For example, if it is brown, there may be incrustations from iron scales. If it is white, probably silicon
scale, sandy clay, calcium scale, etc.

The appearance of the lens is characteristic of inorganic colloid and calcium scale. Biofouling or organic
material is usually viscous, except in odor analysis.

Choice of cleaning agents

The selection of chemical cleaning methods and agents should be determined by the condition of the
raw water.

• If the raw water has greater hardness, the membranes are more prone to fouling with scale, they
are usually cleaned with acidic chemicals; Raw water with organic content is likely to cause organic
contamination on the membrane, generally alkaline chemicals will be used for cleaning.

• When the system is dominated by salt scale, it is recommended to drain first and then clean with
alkali; When the system is mainly contaminated by organic matter, it is recommended to adopt alkali
cleaning first, then brine cleaning and alkali cleaning.

19



 

   
   

 

Pollutants Chemical cleaning solutions Cleaning conditions

Carbonate scale

0.2% hydrochloric acid HCl Temperature ≤ 95°F; pH > 2

0.5% phosphoric acid H3PO4 Temperature ≤ 95°F

2.0% citric acid C6H8O7 Temperature ≤ 95°F; Adjust pH to 3 with ammonia

Sulfate scale

0.1% Sodium hydroxide NaOH

1.0% Tetrasodium EDTA EDTA-4Na
Temperature ≤ 86°F; pH ≤ 12

0.1% Sodium hydroxide NaOH

0.025% Sodium Dodecylbenzenesulfonate Na-DDBS

Oxide

1.0% Sodium Dithionite Na2S2O4 Temperature ≤ 86°F; pH 4 - 6

0.5% Phosphoric acid H3PO4 Temperature ≤ 86°F; pH > 2

2.0% Citric acid C6H8O7 Temperature ≤ 86°F; Adjust pH to 3 with ammonia

Colloid
0.1% Sodium hydroxide NaOH

0.025% Sodium Dodecylbenzenesulfonate Na-DDBS
Temperature ≤ 86°F; pH ≤12

Organic material

0.1% Sodium hydroxide NaOH

0.025% Sodium Dodecylbenzenesulfonate Na-DDBS

0.2% Hydrochloric acid HCl

Temperature ≤ 86°C

The first step is to use NaOH and Na-DDBS, pH ≤ 12

The second step is to use HCl > 2

0.1% Sodium Hydroxide NaOH

1.0% Tetrasodium EDTA EDTA-4Na

0.2% Hydrochloric acid HCl

Temperature ≤ 86°F

The first step is to use NaOH and EDTA-4Na, pH ≤ 12

The second step is to use HCl, pH > 2

Microorganism

0.1% Sodium hydroxide NaOH

0.025% Sodium Dodecylbensulfonate Na-DDBS Temperature ≤ 86°F; pH ≤12

0.1% Sodium hydroxide NaOH

Cleaning steps

1. Low pressure washing of reverse osmosis systems with produced water.
2. Prepare the relevant cleaning solution in the cleaning water tank (Prepare with product water to

control the pH and temperature of the cleaning solution).